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Report No. RT14R-S1647-003-E                                      Date: Mar. 26, 2014 

 

Sample Description  : The following submitted sample(s) said to be:- 

 

Name/Type of Product : ACRYLIC BASE MATERIAL 

Sample ID No.  : RT14R-S1647-003 

Manufacturer/Vendor  : HALFTONE KOREA 

Buyer Name  : HALFTONE BODYWORKS INC. 

 

Sample received   : Mar. 21, 2014 

Testing Date  : Mar. 21, 2014 ~ Mar. 26, 2014 

 

Test Method(s)  : Please see the following page(s). 

Test Result(s)  : Please see the following page(s). 

 

* Note 1 : The test results presented in this report relate only to the object tested. 

* Note 2 : This report shall not be reproduced except in full without the written approval of the testing laboratory. 

 

 

Approved by, Authorized by, 

 

  

Jade Jang / Lab. Technical Manager Bo Park / Lab. General Manager 
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Test Item Test Method Unit MDL Result MPL Conclusion 

Cadmium (Cd)  
Content 

EPA 3051 ppm 0.5 N.D. 300 Pass 

Lead (Pb) Content EPA 3051 ppm 5 N.D. 300 Pass 

Tested by : Yeonju Lee 

 

Notes :  ppm = 0.0001% 

        < = Less than 

N.D. = Not detected ( <MDL ) 

MDL = Method detection limit 

MPL = Maximum permissible limit (California proposition 65) 

 

 

* View of sample as received;- 
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Flow Chart 
( EPA 3051 for Cd, Pb)

Receipt

Sample preparation

Sample measurement

Microwave digestion 

with HNO3 / HCl / HF

Analyzed by ICP-OES

Total digestion

YES

Data

Report

Cd, Pb

NO

 

 

** Remarks : The samples were dissolved totally by pre-conditioning method according to above flow chart. 

 

***** End of Report ***** 

 
This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a 
recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person 
other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and 
conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied 
with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and 
careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by 
statute or otherwise, except in the event of our gross negligence or wilful misconduct. 
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